1:7 SCALE RADIO CONTROLLED BRUSHLESS PoweEReED 2WD RACING BUGGY

PARTS LIST

voL.1 2012-11 uHu
THE FINEST RADIO CONTROL MODELS

ENGLISH VERSION




SPAR E PARTS % FOR JAPANESE MARKET ONLY.

No. |

No. |

Part Names Quantity

SX001 | Motor Mount x1

SX002| Battery Form @ x 1

SX003| Pinion Gear 14T @x1

SX004 | Spur Gear Mount x1

SX005 | Shock Spring X 4

SX006 | Servo Saver Set @ x1

SX007 | Slipper Clutch Spring x 1

SX008| Slipper Clutch Plate @) @ehx1

SX009 | Front Wheel Shaft @x2

SX010| Front Knuckle Bush @ x4

SX011| Front Wheel Hub Shaft @)x 4

SX012| Wheel Hub @ x4

SX013 | Wheel Nuts @) x 4

SX014| Steering Pillow Ball @) x4

SX015| Front Knuckle Pillow Ball X2

SX016| Turn Buckle Rod @) x 6

SX017 | Front Lower Arm Shaft x2

SX018| Front Upper Arm Pillow Ball | @) x 2

SX019| Upper Arm Pillow Ball @ x6

SX020| Steering Plate Bush @x2

SX021| Shock Set
x5 @Dx8 @) x4

SX022| Rear Lower Arm Shaft X2

SX023| Rear Wheel Shaft x2

SX024 | Rear Swing Shaft x2

SX025 | Main Shaft x 1

SX026 | Slipper Clutch Plate Adapter x1

SX027 | Drive Gear 50T x1

SX028| Drive Gear 14T x 1

SX029 | Idler Gear 27T x 1

SX030| Pin Set @a@x1 @x4

SX031| Washer Set 2.6x6mm Washer x 8
5x15mm Washer x 1
12x18mm Washer x 2
8x15mm Washer x 3

Part Names Quantity

SX032| Steering Plate G x 1

SX033 | Main Chassis x1

SX034 | Front Upper Arm Plate @x2

SX035| Arm Brace x1

SX036 | Slipper Clutch Lining Ghx2

SX037 | Diff Gear Set x2 @M@Mx4

SX038| Diff Joint X 2

SX039| Diff Case Set x1 @@Ex2

SX040/| Idler Gear Shaft x1

SX041 | Front Lower Arm Set x1

SX042| Rear Lower Arm x2

SX043| Rear Hub x2

SX044| Gear Box x 1

SX045 | Chassis Brase x1

SX046 | Front Knuckle X2

SX047 | Front Lower Arm Mount Set | 6768 x 1

SX048| Roll Cage A @OD@x1

SX049 | Roll Cage B B @®@x1 @®x4

X050 Ball End Set X x4 ®x8

SX051| Rear Roll Cage x 1

SX052| Receiver Box Set ®®@ x 1

SX053| Side Guard Set e M@ @ x 1

SX054 | Rear Lower Arm Mount Set X 1

SX055| Small Parts Set % % % % %
x 1

SX056 | Front Knuckle Arm Set % % X2

SX057 | Shock Tower Set @ @ @ x 1

SX058 | Spur Gear 63T % x 1

SX059 | Battery Plate Set %%Xg@ x4

SX060 | Driver Head M@@x1

SX061 | Aluminum Servo Horn

SXD001| Decal

SXH001S| Front Wheel Silver X2

SXH001BK| Front Wheel Black X2

SXHO01W| Front Wheel White X2

SXH002S| Rear Wheel Silver x2

SXH002BK| Rear Wheel Black X2

SXH002W | Rear Wheel White X2




SPARE PARTS % FOR JAPANESE MARKET ONLY.

No. | Part Names | Quantity No. | Part Names | Quantity

SXT001| Front Tire @d»x2 BRGO01 | Shield Bearing (5x10x4) 4pcs | @ x 4
SXT002| Rear Tire B3 x2 BRG002| Shield Bearing (5x8x2.5) 4pcs| @ x 4
SXB001| Body Set (T1 White) @x1 @x2 BRG005| Shield Bearing (8x16x5) 2pcs | (@ x 2
SXB002| Body Set (T2 Black) @x1 @x2 BRG006 | Shield Bearing (6x12x4) 2pcs | (® x 2
SXB003| Body Set (Clear) @x1 @x2 ORGO04| O-ring (P4) @x 10
82270 | KS-203 Servo OFé(&OB O-ring (P8) @®x 10
ORG18| O-ring (P18) x3

Note that some parts are not sold as spare parts!

Einige Teile sind nicht einzeln erhaeltlich!.

Attention ! Certaines piéces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.



SCORPION XXL VE spare parts Index 1

SX001 SX002
Motor Mount Battery Form

SX006 SX007
Servo Saver Set Slipper Clutch Spring

e %,
N

SX011 SX012
Front Wheel Hub Shaft Wheel Hub (4pcs)
(4pcs)
%
/77//
SX016 SX017
Turn Buckle Rod Front Lower Arm Shaft
(Bpcs) (2pcs)
LK
v
P
°:.|.‘:¢
SX021 SX022
Shock Set Rear Lower Arm Shaft
(2pcs)
SX026 SX027

Slipper Clutch Plate Adapter Drive Gear 50T

SX003
Pinion Gear 14T

SX008
Slipper Clutch Plate

SX013
Wheel Nut (4pcs)

SX018

Front Upper Arm Pillow Ball

(2pcs)

SX023
Rear Wheel Shaft
(2pcs)

SX028
Drive Gear 14T

SX004
Spur Gear Mount

/7

SX009
Front Wheel Shaft (2pcs)

'TEX

SX014
Steering Pillow Ball
(4pcs)

. . ..")
3 g

Q®
.O

SX019
Upper Arm Pillow Ball
(6pcs)

SX024
Rear Swing Shaft
(2pcs)

SX029
Idler Gear 27T

RO

SX005
Shock Spring (4pcs)

)),’

SX010
Front Knuckle Bush (4pcs)

Y4

SX015
Front Knuckle Pillow Ball

(2pcs)

SX020
Steering Plate Bush
(2pcs)

SX025
Main Shaft

SX030
Pin Set (Scorpion XXL)



SCORPION XXL VE spare parts Index 2

C(DC,\L
;—\O’ Ok
SX031 SX032 SX033 SX034 SX035
Washer Set Steering Plate Main Chassis Front Upper Arm Plate Arm Brace

oy ®
Py ® & 3 -
e P oo
SX036 SX037 SX038 SX039 SX040
Slipper Clutch Lining Diff Gear Set Diff Joint Diff Case Set Idler Gear Shaft

SX041 SX042 SX043 SX044 SX045
Front Lower Arm Set Rear Lower Arm Rear Hub Gear Box Chassis Brase

SX046 SX047 SX048 SX049 SX050

Front Knuckle Front Lower Arm Mount Set  Roll Cage A Roll Cage B Ball End Set
SX051 SX052 SX053 SX054 SX055

Rear Roll Cage Receiver Box Set Side Guard Set Rear Lower Arm Mount Set ~ Small Parts Set

*

SX056 SX057 SX058 SX059 SX060
Front Knuckle Arm Set Shock Tower Set Spur Gear 63T Battery Plate Set Driver Head



SCORPION XXL VE spare parts Index 3

',

SX061 SXDO001 SXH001S SXH001BK SXH001W
Aluminum servo horn Decal Front Wheel Front Wheel Front Wheel
(Silver/2pcs) (Black/2pcs) (White/2pcs)

/ :
-
SXH002S SXH002BK SXH002W SXT001 SXT002
Rear Wheel Rear Wheel Rear Wheel Front Tire Rear Tire
(Silver/2pcs/Scorpion XXL) (Black/2pcs) (White/2pcs) (2pcs) (2pcs)

o f @/r'
P o | OO
A o
& =
SXB001 SXB002 SXB003 82270 BRGO001
Completed Body Set Completed Body Set Body Set (Clear) KS-203 Sarvo Shield Bearing
(T1 White) (T2 Black) (5x10x4) 4pcs

@

)

©
(o)
Op
0o
0o
0o
o
O
(@)
(o)
(@]
00
O

BRG002 BRG005 BRG006 ORG04 ORGO08BK
Shield Bearing Shield Bearing Shield Bearing O-ring (P4) O-ring (P8)
(5x8x2.5) 4pcs (8x16x5) 2pcs (6x12x4) 2pcs

ORG18

O-ring (P18)



4% / Exploded View

R7 /Body Shell

(1 SXB001

SXB002
SXB003

77 £/ Differential 4"~ )X— / Shock Absorber

7

[N )
o —o . (S
ORG04 | \—
| ) SX021
!
CO)—@—
T ORG18
1
SX039 i
|
1
1
()sx037  SX037 2.6mm
! SX021
& 2.6mm
1 SX031
1
@
| SX021 - SX021

N N
N
(‘%2 SX038 N,
A\
\\
.

() sxo37

SX021—

e e et

3x15mm(F/H)




©® 2Rl / EXPLODED VIEW / EXPLOSIONSZEICHNUNG

VUE ECLATEE / DESPIECE

H—ER/—VERFE L TWRWI—=YNH D T,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines pieces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

(13)sXT001

(19 sxT001

© Copyright 2012 KYOSHO CORPORATION / S4EpTeR e 5l

R
SX050 %

1708

(9 sxos6
(@ (@ @ sxos1

\sxo13

<70V KT YIR—>
< Front Shock >

< Vorderer Dampfer >
< Amortisseur avant >
< Amortiguadores Delanteros >

I\ A
« {®sxo34
AY

(63)sx032

@Dsxo14

(%) BRG001

. a

/

\\ /
@—@sxmz

BRG0O05 @

(E_/ /
@ \

|

@Sxooe«ﬂ
‘ D

<RFq >
< Body Shell >
< Karrosserie >
< Carrosserie >
< Carroceria >

S ({®sxBoo1

@)sxo0s S SXB002

SX030 \%@ SXB003
®@sxoze <FTT7F¥Y >

< Differential >
< Gear Differential >
< Différentiel >
< Diferencial >

<UVPETVIR—>
< Rear Shock >
< Hintere Dampfer >

< Amortisseur arriere >

< Amortiguadores Traseros >

BRG002
SX006
(34 sx006

<@

AT

@®

)

O NN
= % \ &S

SXB002
SXB003

\sx013

Scorpion XXL VE




	Scorpion_XXL_VE_Parts_List_v01_en0_1
	Scorpion_XXL_VE_Parts_List_v01_en0_2
	Scorpion_XXL_VE_Parts_List_v01_en0_3
	Scorpion_XXL_VE_Parts_List_v01_en0_4
	Scorpion_XXL_VE_Parts_List_v01_en0_5
	Scorpion_XXL_VE_Parts_List_v01_en0_6
	Scorpion_XXL_VE_Parts_List_v01_en0_7
	Scorpion_XXL_VE_Parts_List_v01_en0_8

